
 
 

 

Revised April 2012                            FEC50 
Date written ____________________ To begin ___________________   Fumoleau P, et al. J Clin Oncol 2003;21:298-305.  
 
 
 

Patient’s:  Height______cm           Weight______kg            BSA________m
2
 

Allergies:    No  Yes:  ________________ 

Diagnosis _____Breast Cancer_______Metastatic Site ______________________  

  

1. Laboratory Studies:  

          None needed prior to first dose of chemo 

               Additional labs needed prior to first dose chemo:____________________ 

              CBC, DIFF, PLT, BMP on Day #1 of each treatment.  Notify MD if ANC  <1500, Plt < 100 k  

 

2. Consent Obtained?       

Yes      Preprinted Consent     See Dictated Note     Note in Chart                                                                                                                                                                                                                                                                                                                                          

  No Plan: ___________________________________________________________                  

                                                                                                                                         
3. Infusion room General Order set will be initiated  

 

4. Premedications:  

Ondansetron 16 mg IV 30 minutes prior to chemotherapy  

Dexamethasone 20 mg IV 30 minutes prior to chemotherapy 

 

5. Chemotherapy dose calculation:                                                                                                                                                                                                                                                                                                                                                                                                                                  

 Fluorouracil 500 mg/m
2
 = ____________mg IVP over 2-5 minutes 

  
Epirubicin 50 mg/m

2
 = __________mg IVP over 5-10 minutes 

  

Cyclophosphamide 500 mg/m
2
 = ________mg in 100 mL NS over 30 minutes   

 

                                              MD/Preparer’s Signature ______________________________ 

 

          Attending Physician_______________________________ 
 

 

 

 

 

 
 
 
 
 
 
 
 
 
 

 
 
  

Cycle #  out of 6 cycles 

Day  #  

_____ 

1   

Date  

Weight/BSA  

Wbc/ANC   

Hb/Hct  

Platelets  

Scr  

Fluorouracil 500 mg/m
2 

 

Epirubicin 50 mg/m
2
  

Cyclophosphamide 500 

mg/m
2
 

 

MD/RN Signature  

Protocol:  

Yes #________                       

 No 

Source of Drug: 

  Routine supply 

  Protocol supply 

  Other  

Does dose to be given vary from calculated 

100% dose?  

   No 

   Yes 

             Give _____ % of full dose.  

This should be the dose written in the 

grid. 
 Reason: ___________________ 

 __________________________ 

 __________________________ 

 

Planned events for next cycle: 

_________________________________ 

_________________________________ 

_________________________________ 


